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FONTAINE
FIFTH WHEEL®
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SLTPLUNT (Driver side release)
SRTPLUNT (Passenger side)

Item Description Qty.
1 Pivot Pin 2
2 Hex Socket Button Head Screw, M12X25MM 4
3 Flat Washer, M12 4
4 Wear Ring 1
5 Cotter Pin 2
6 Security Clip 1
7 Adjustment Rod 1
8 Adjustment Rod Nut, M16 Square 1
9 Main Spring 1
10 Hex Head Bolt, M16 X 40MM 1
11 Pull Handle 1
12 Rotating Locking Jaw 1
13 Jaw Spring 1
14 Washer, 3/4" 2
15 Operating Handle 1
16 Nylok Nut, M16 1
17 Locking Wedge 1

Rebuild
3000 Major Rebuild Kit 
(KIT-RX-3000L)

3000 Series Top Plate Kits

Item Description Qty.
5 Cotter pin 2
21 Bracket liners 2
18 Bracket pin 2 
19 Bracket retainer pin 2
20 1-piece bushing 2

Item Description Qty.
20 1-piece bushing 2
21 Bracket liners 2

Bracket pin kit 
 (KIT-PIN-3000)

Bushing kit 
(BSH-3000)


